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1.000 GHz 3.000 GHz 1.000 MHz | 1.55511 GHz | -45.94 dBm | -32.94 4B 1.000 GHz | 3.000 GHz | 1.000 MHz | 1.56011 GHz -45.37 dBm | -32.37 d8
3.000 GHz 8.000 GHz 1.000 MHz 6.66486 GHz -48.44 dBm -35.44 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.88086 GHz -48.39 dBm -35.3% dB
[ id SN i il WIN &
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Highest Channel / 64QAM

(=]

Ref Level 0,00 dBm  Offsat 4,60 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit (thack
BPURIOUS LINE_ABS
L
LINE_ABS_
| 1% —
s
-a0 dam
a0 de
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
| RangeLow | Range Up REBW | Frequency | power abs | ALimit
30,000 MHz | 763.000 MHz 100.000 kHz | 603,04028 MHz ~64,32 dBm -51.32 0B
806.000 M 1,000 GHz | 100.000 kHz 879.82858 MHz | -63.08 dBm
] | 3.000 GHz 1.000 MHz | 1.56511 GHz | -43.42 dBm
3.000 GHz 8.000 GHz 1.000 MHz 6.64837 GHz -48.53 dBm -35.52 dB
{ i (1111111 —
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ee FCC RF Test Report Report No. : FG952704B

SPORTON LAB.

LTE Band 13/ 10MHz

Middle Channel / 64QAM

8

Ref Level 0,00 dBm Offset 4,60 d8 Mode Auto Swaep
SGL Count 100/100
@1 AvgPwr

Limit cIur;v

e BPURIOUS LINE ABS
.10 ddRe : URIOUS |LINE_AB

_LINE_ABS_

30 db

-40 dBm

50 dBm t

-60 dEr

-70 dB

-80 dBm

a0 de

Start 30.0 MHz 18004 pts Stop B.0 GHz

Spurious Emissions
Range Low | Range Up REBW | Frequency | power abs | ALimit
30,000 MHz 763.000 MHz 100.000 kHz | 73277886 MHz -63,95 dBm | 50,06 oR
806.000 MHz 1,000 GHz | 100.000 kHz 93052204 MHz -63.35 dBm -50.35 dB
1.000 GHz 3.000 GHz 1.000 MHz | 1.55561 GHz | -46.73 dBm ~33.73 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.85286 GHz -48.26 dBm -35.26 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952704B

LTE Band 66 / 1.4AMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dBm Offset 5.40d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.40 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjherk 5 Limit {
-1p AfE—HRURIOUS LINE 8S 55 -10 déRP—RURIOUS LINE AR
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dai -40 dBm
el e S ooy =
-50 de
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz BO0:68716 MHz | -53.23 dBm 40,23 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | B63.54073 MHz -53.21 dBm -40,21 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.69983 GHz | -53.85 dBm -40,85 dB 1.000 GHz 1,700 GHz | 1.000 MHz T .73 dBm -40,73 dB
1 3,000 GHz 1.000 MHz | 2.07350 GHz -52,68 dBm -30,68 R 1.790 GHz | 1.000 MHz | 2 L dBm -30.91 d&
3.000 GHz 9.000.GHz | 1.000 MHz 6.84993 GH. -47.71 dBm -34.71 dB 3.000 GHz 1.000 MHz 6.8 | -47.38 dBm -34.38 dB
9.000 | 13.000 GHz 1.000 MHz | 12.69779 GHz | 9.34 dBm ~36.34 dB 9.000 GHz | £ Hz | 1.000 MHz | 12.69529 GHz -43.11 dBm | ~36:11.d8 |
13.000 GHz 18.000 GHz 1.000 MHz 15.74456 GHz -45.49 dBn -32.43 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.71957 GHz -45.32 dBm -32.32 dB
[ i (| L il CUIRNRNN) e
Date. 25 JUN2019 01:57:13 Date 25 JUN 2019 01:58:50
(7
Ref Level 0,00 dém  Offsat 5.40 dg Mode Auto Sweep Ref Lavel 000 dém Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an
-10 MRR—HEURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi -40 dBm
| po— meavnarty ||| Jonp—ry
50 dam— o - = 50 dBm - =
60 e
-70 dg -70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 927.52874 MHz | -53.31 dBm 40,31 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 85564468 MHz -53,17 dBm -40,17 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.66163 GHz | -54.00 dBm -41,00 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.64280 GHz | -54.04 dBm -41,04 dB
GHz | 3,000 GHz 1.000 MHz | 207036 G -52,74 dBm -30,74 R 1.790 GHz | 3.000 G 1.000 MHz | 2.09738 GHz -52,97 dBm | -39.97 d&
3.000 GHz 9.000.GHz | 1.000 MHz 6.88143 GHz | -47.51 dBm -34.51 dB 3.000 GHz ©.000 GHz 1.000 MHz 6.88043 GH: -47.64 dBm -34.64 dB
9.000 | 13.000 GHz 1.000 MHz | 12.81327 GHz | 9.000 GHz | 13.000 GHz | 1.000 MHz | 43,21 dBm |
13.000 GHz 18.000 GHz 1.000 MHz 15.74165 GHz 13.000 GHz 18.000 GHz 1.000 MHz -45.39 dBm
{ i L i CHERRT we
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952704B

LTE Band 66 / 1.4AMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Lovel dem  Offset 540 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.40 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit (Lnrnc
1o PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 de; 40 dBm
o - 5 1 i - A
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz BE7.77861 MHz | dBm —40,30 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 961.94653 MHz -53,10 dBm -40,10 d&
1.000 GHz | 1.000 MHz 1.66904 GHz | dBm -41,08 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.64000 GHz | -53.93 dém -40,63 dB
1.790 GHz | 3,000 GHz 1.000 MHz | 2 6 dRm 30,86 R 1.790 GHz | 3.000 GHz 1.000 MHz | 2.08770 GHz -52,90 dBm -30.80 d&
3.000 GHz 9.000.GHz | 1.000 MHz 3.5! | 2 dBm -33.02 dB 3.000 GHz 9.000 GHz | 1.000 MHz 3.55770 GHz | -45.76 dBm -32.76 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.71579 GHz | dem | ~36.20 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70629 GHz -43.18 dBm | ~35.18 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73206 GHz 3 dBm -32.43 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74123 GHz -45.40 dBm -32.40 dB
[ i ) L il O]
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Date. 25 JUN 2019 02:18:18

LTE Band

66 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum ectr
Ref Level 0,00 dBm  Offset 5.40 dg Mode Auto Sweep Ref Level 0,00 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk Limit (Lnnrx
10 AdfE—$PURIONS | INF_ARS -10 dEAR—FLURIOUS LINE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3pds -30 dBm
40 day 40 dBm
Sk e > ey ||| 50 dm et -
JI— I———
60 e
-70 dBm
-80 der -60 dBm
-0 der 90 dBim
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 ¢ 1.600 MHz GEL 5 MHz | -53.15 dBm —40,15 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 908, 13843 Mz -53,10 dBm -40,10 df
1.000 GHz 1,700 GHz | 1.000 MHz i 4 GHz | -53.60 dBm -40,60 dB 1.000 GHz 1,700 GHz | 1.000 MHz il 4 GHz | -53.82 dém -40,82 dB
1.790 GHz | 3,000 GHz 1.000 MHz | 2.00557 -52,60 dBm 30,59 R 1.790 GHz | 3.000 GHz 1.000 MHz | 2.00657 GHz 70 dBm | -30.70 d&
3.000 GHz 2,000 GHz | 1.000 MHz 6.86593 | -47.47 dBm -34.47 dB 3.000 GHz 2.000 GHz | 1.000 MHz 6.87143 GHz | -47.63 dBm -34.63 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.70479 GHz -43.33 dBm. -36.33 dB 9.000 GHz | 13.000 GHz 1.000 MHz | 12.69029 GHz -43.11 dBm | -36.11.d8
13.000 GHz 18:000 GHz 1.000 MHz 15.75831 GHz -45.34 dBm -32.34 dB 13.000 GHz 18:000 GHz 1.000 MHz 15.75373 GHz -45,10 diém -32.10 dB
L i CUNNNRDY we )i (]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952704B

LTE Band 66 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

lEE’
Ref Level 0,00 dBm Offset 5.40d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.40 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjherk 5 Limit {
-1p AfE—HRURIOUS LINE 8S 55 -10 déRP—RURIOUS LINE AR
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dai -40 dBm
o ” Y
o - e 50 dBm pr— i
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 944.98001 MHz | -53,12 dBm 40,12 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | B77.59870 MHz -53.24 dBm -40,24 dB
1.000 GHz 1,700 GHz | 1.000 MHz -53.99 dBm -40,99 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.64245 -53.88 dém -40,88 dB
1 3,000 GHz 1.000 MHz | ? it -52,40 dBm 40 dB 1.790 GHz | 1.000 MHz | 2.08500 -52,73 dim | -30.73 d&
3.000 GHz 9.000.GHz | 1.000 MHz 3.48771 GH. -47.61 dBm -34.61 dB 3.000 GHz 1.000 MHz 5.88043 GHz | 9 dBi
9.000 | 13.000 GHz 1.000 MHz | 12.71479 GHz | 03 dim ~36.03 dB 9.000 GHz | £ Hz | 1.000 MHz | 12.68029 GHz -43.26 dBm |
13.000 GHz 18.000 GHz 1.000 MHz 15.75831 GHz -45.39 dBn -32.3% dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74540 GHz -45.42 dBm
{ i t [ i G wa
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(7
Ref Level 0,00 dém  Offsat 5.40 dg Mode Auto Sweep Ref Lavel 000 dém Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an
-10 MRR—HEURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi -40 dBm
o—— = sy (|| ) T—_ st = A -
=t | -
60 e
-70 dg -70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz El -52,78 dBm -39,76 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | B880.99200 MHz -53,17 dBm -40,17 d&
1.000 GHz 1,700 GHz | 1.000 MHz -53.90 dBm -40,90 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65435 GHz -54.16 dBm -41,16 dB
GHz | 3,000 GHz 1.000 MHz | -52,60 dBm -30,59 R 1.790 GHz | 3.000 G 1.000 MHz | 2.00577 -52,57 dBm | -38,57 d&
3.000 GHz 9.000.GHz | 1.000 MHz -45.67 dBm -32.67 dB 3.000 GHz ©.000 GHz 1.000 MHz 3.55470 GHz | -45.60 dBm -32.60 d&
9.000 | 13.000 GHz 1.000 MHz | 1 21 dbm ~36.21 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.74278 GHz -43.30 dBm | ~36.30 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.70623 GHz -45.34 dBm -32.34 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74123 GHz -45.36 dBm -32.36 dB
L i LU L il CHIRNERYD we
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=amanas. FCC RF Test Report Report No. : FG952704B

LTE Band 66 / 5MHz
Lowest Channel / QPSK Lowest Channel / 16QAM

lu.?.’
Ref Level 0,00 dBm Offset 5.40d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.40 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Ap Limit {
-10 AdAR—HEURIOUS LINE ARS PASS -10 déRP—RURIOUS LINE AR
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi 40 dBm
i o 50 dBm pomnen - ot ey
pa—
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 945,94053 MHz | -53.20 dBm 40,20 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 947.40380 MHz -53.20 dBm -40,20 d&
1.000 GHz 1,700 GHz | 1.000 MHz 43 GHz | -53.49 dBm -40,43 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69143 GHz |
1 3,000 GHz 1.000 MHz | -52,81 dBm | -30,81 R 1.790 GHz | 1.000 MHz | 2.0B851 GHz -52,66 dBm | 3¢ o
3.000 GHz 9.000.GHz | 1.000 MHz 2 dBm -34.49 dB 3.000 GHz 1.000 MHz 6.87193 GHz | -47.35 dBm -34.35 dB
9.000 | 13.000 GHz 1.000 MHz | 12.68129 GHz | .23 dim | ~36.23 dB 9.000 GHz | £ Hz | 1.000 MHz | 12.69779 GHz 43,33 dém | ~36,33 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73165 GHz -45.32 dBn -32.32 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.70332 GHz -45.44 dBm -32.44 dB
{ i t [ i ] T &
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Middle Channel / QPSK Middle Channel / 16QAM

(7
Ref Level 0,00 dBm  Offset 5.40 dg Mode Auto Sweep Ref Lavel 000 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an
-10 AAE—HEURIONS |INE ARS 5 -10 depE_fPURIONS LINE ARS
“SpURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 da| -20 dBrm
30 dB -30 dBrm
-a0 dp; -40'dBim
| sy ety ||| PSSy
-50 dBm- i o L — S0 JBm " —s -
60 e
-70 dB -70 dBm
-80 der -80 dem
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1,000 MHz 924.13543 MHz | -53.08 dBm —40,08 dB 30,000 MHz | 1,000 GHz | 1.000 MHz | 923,52574 MHz -53.23 dBm -40,23 db
1.000 GHz 1.700 GHz | 1.000 MHz -53.85 dBm 1.000 GHz 1,700 GHz | 1.000 MHz 1.68268 GHz | -53.82 dBm -40,82 d&
oHz | 3.000 GHz 1.000 MHz | -52,62 dBm | 1.790 GHz | 3,000 G 1.000 MHz | 2.86836 GHz -30.87 d&
3.000 GHz 2.000 GHz | 1.000 MHz | -47.63 dBm 3.000 GHz 2,000 GHz 1.000 MHz 6.68643 GHz | -34.37 d&
9.000 | 13.000 GHz 1.000 MHz | 12.68629 GHz | dBm 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.68379 GHz -49.27 dBm |
13.000 GHz 18.000 GHz 1.000 MHz 15.73123 GHz dBm -32.32 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74200 GHz -45.12 dBm
L i [1] L )i O]
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Ea FCC RF Test Report Report No. : FG952704B

LTE Band 66 / 5MHz
Highest Channel / QPSK Highest Channel / 16QAM

Ref Lovel dem  Offset 540 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.40 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit (Lnrnc
1o PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi 40 dBm
o - 50 dBm 1 ey -
[ e
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
00 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 990.06247 MHz | -53.31 dBm 40,31 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 860.97701 MHz -53.06 dBm -40,06 d&
1.000 GHz | 1.000 MHz 1.66624 GHz | -41,07 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65470 GHz | -53.86 dBm 40,86 dB
1.790 GHz | 3,000 GHz 1.000 MHz | 2.98932 GHz -30,53 R 1.790 GHz | 3.000 GHz 1.000 MHz | 206875 GHz -52,90 dBm -38.80 d&
3.000 GHz 9.000.GHz | 1.000 MHz 3.58070 GHz | -34.07 dB 3.000 GHz 9.000 GHz | 1.000 MHz 55070 GHz | -33.07 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.65379 GHz | ~36.08 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 2.72B78 GHz 43.35 dim | ~36.35 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.74081 GHz -32.30 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75873 GHz -45 16 dBm -32.16 dB
[ i (| ) i il ] OO ]
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LTE Band 66 / 10MHz
Lowest Channel / QPSK Lowest Channel / 16QAM

trum ectr
Ref Level 0,00 dBm  Offset 5.40 dg Mode Auto Sweep Ref Lavel 000 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk Limit (Lnnrx
10 AfR—BEURIONS JINE ABS -10 depE_fPURIONS LINE ARS
“SpURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dpy -20 dBrm
30 dB -30 dBrm
40 des -40'dBm
50 dar pensneBy - 50 dBm T P} - Sy ”
60 e
70 dBm
-80 der -80 dem
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 © 1,000 MHz 928.49825 MHz | 1 —40,41 dB 30,000 MHz | 1,000 GHz | 1.000 MHz | 936,73913 MHz -53.07 dBm -40,07 db
1.000 GHz 1.700 GHz | 1.000 MHz 1.69318 GHz | - -33,72 B 1.000 GHz 1,700 GHz | 1.000 MHz 1.69318 GHz | -45.88 dBm -32,98 dB
1.790 GHz | 3.000 GHz 1.000 MHz | 2.09093 GHz -52,58 dBm | 1.790 GHz | 3,000 GHz 1.000 MHz | 2.08851 GHz -52.47 dBm | -30.47 di
3.000 GHz 2.000 GHz | 1.000 MHz 6.88643 GHz | -47 B 3.000 GHz 2,000 GHz | 1.000 MHz 6.68543 GHz | -47.74 dBm
9.000 GHz 13.000 GHz 1.000 MHz | 12.70429 GHz - dBm 9.000 GHz | 13.000 GHz 1.000 MHz | 12.67029 GHz -48.17 dBm | 7
13.000 GHz 18:000 GHz 1.000 MHz 15.72665 GHz -45.28 dim 13,000 GHz 18.000 GHz 1.000 MHz 15.73206 GHz -45.27 dém -32.27 dB
L i WINTNILID we , )i (]
Date. 25 JUN.2019 03.03.01 Date. 25 JUN 2018 03.0218
Sporton International (Kunshan) Inc. Page Number 1 A342 of A359
TEL : +86-512-57900158 Report Issued Date : Jul. 25, 2019
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AJOTTA-1178 Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report Report No. : FG952704B

LTE Band 66 / 10MHz

Ref Level 0,00 dBm Offset 5.40d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.40 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit {
-10 AdAR—HEURIOUS LINE ARS PASS -10 déRP—RURIOUS LINE AR
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20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 996.84008 MHz | -53,10 dBm 40,10 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | -53.40 dBm —40,40 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.67289 GHz | -53.84 dBm -40,84 dB 1.000 GHz 1,700 GHz | 1.000 MHz -54.04 dBm -41,04 dB
1 3,000 GHz 1.000 MHz | 0980 GHE 1.790 GHz | 1.000 MHz | 2,041 -52,86 dBm | -38.86 di
3.000 GHz 9.000.GHz | 1.000 MHz 7193 GH: 3.000 GHz 1.000 MHz 6.83743 GHz | -47.55 dBm -34.55 dB
9.000 | 13.000 GHz 1.000 MHz | 12.65679 GHz | | 9.000 GHz | £ Hz | 1.000 MHz | 12.69379 GHz -48.98 dBm | ~35.98 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.74456 GHz -45.08 dBr -32.02 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.71790 GHz -45.20 dBm -32.20 di
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Ref Level 0,00 dém  Offsat 5.40 dg Mode Auto Sweep Ref Lavel 000 dém Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an
10 AdfE—$PURIONS | INF_ARS 58 -10 dEAR—FLURIOUS LINE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi 40 dBm
et 1 O
- o 50 dBm — <
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-70 dg -70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B94.080456 MHz | -52.96 dBm -39,96 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 850.31234 MHz -53,13 dBm -40,13 d&
1.000 GHz 1,700 GHz | 1.000 MHz -53.97 dBém -40,97 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.63896 GHz | -53.87 dém -40,87 B
GHz | 3,000 GHz 1.000 MHz | a7 -30,87 R 1.790 GHz | 3.000 G 1.000 MHz | 2 2 dém -30.82 di
3.000 GHz 9.000.GHz | 1.000 MHz -34.01 dB 3.000 GHz ©.000 GHz 1.000 MHz 3. | -45.92 dBm -32.92 dB
9.000 | 13.000 GHz 1.000 MHz | ; | ~36.36 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.67829 GHz -43.12 dBm | ~36.12 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73165 GHz -45.44 dBm -32.44 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73831 GHz -45.38 dBm -32.28 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952704B

LTE Band 66 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dBm Offset 5.40d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.40 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit {
-10 AdAR—HEURIOUS LINE ARS PASS -10 déRP—RURIOUS LINE AR
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi 40 dBm
el < o (|| =0 dpm I I bamlion_ - ey Sl
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 810.07745 MHz | -53,12 dBm 40,12 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 800.85707 MHz -53,16 dBm -40,16-d&
1.000 GHz 1,700 GHz | 1.000 MHz -43.35 dBm -30,95 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69773 GHz | -44.81 dBm -31,81 dB
1 3,000 GHz 1.000 MHz | -52,50 dBm -30,59 R 1.790 GHz | 1.000 MHz | 2.95101 GHz -52.70 dBm -30.70 d&
3.000 GHz 9.000.GHz | 1.000 MHz -47.44 dBm -34.44 dB 3.000 GHz 1.000 MHz 6.74344 GHz | -47.70 dBm -34.70 d&
9.000 | 13.000 GHz 1.000 MHz | 12.67529 GHz | 9.26 dim. | ~36.26 dB 9.000 GHz | £ Hz | 1.000 MHz | 12.71129 GHz -43.02 dBm | ~36.02 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.75748 GHz -45.22 dBn -32.22 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74456 GHz -45.21 dBm -32.21 dB
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Middle Channel / QPSK

Middle Channel / 16QAM
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Ref Level 0,00 dém  Offsat 5.40 dg Mode Auto Sweep Ref Lavel 000 dém Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an
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-70 dB -70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 846.08946 MHz | -53.18 dBm —40,15 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 954.73013 MHz -53.35 dBm -40,35 db
1.000 GHz 1,700 GHz | 1.000 MHz 1.68058 GHz | -53.85 dBm -40,85 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.6 -53.94 dém -40,94 di
GHz | 3,000 GHz 1.000 MHz | 2.98367 -30,73 R 1.790 GHz | 3.000 G 1.000 MHz | 2 -52 48 dBm | -30.48 di
3.000 GHz 2,000 GHz | 1.000 MHz 6.87593 GHz | -34.62 dB 3.000 GHz 2.000 GHz 1.000 MHz 5 -47.57 dBm -34.57 dB
9.000 | 13.000 GHz 1.000 MHz | 12.68579 GHz | ~36.11 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12, -43.14 dBm | ~36.14 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73165 GHz -32.26 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72331 GHz -45.27 dBm -32.27 dB
[1] L )i O]

L TT [ |

Date. 25.JUN2019 03:19.34

Date. 25.JUN. 2019 03:20:35

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1178

Page Number 1 A344 of A359
Report Issued Date : Jul. 25, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



=amanas. FCC RF Test Report Report No. : FG952704B

LTE Band 66 / 15MHz
Highest Channel / QPSK Highest Channel / 16QAM

Ref Lovel dem  Offset 540 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.40 dB Moda Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit (Lnrnc
104 PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3pds -30 dBm
40 da -40 dBm
Shda - vt ([ i 1 ooy =
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20 der -80 dBm
-a0 der 90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 896.01940 MHz | -53.15 dBm —40,15 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 204.26037 Mz -53.12 dém -40,12 df
1.000 GHz | 1.000 MHz -54.00 dBm -41,00 dB 1.000 GHz 1,700 GHz | 1.000 MHz -54.06 dBm -41,06 d&
1.790 GHz | 3,000 GHz 1.000 MHz | -42.74 dBm -20,74 R 1.790 GHz | 3.000 GHz 1.000 MHz | -41,23 dBm | -26.23 dB
3.000 GHz 2,000 GHz | 1.000 MHz | -33.20 dB 3.000 GHz 2.000 GHz | 1.000 MHz | -45.36 dBm -32.36 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.67529 GHz | ~36.34 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70129 GHz -43.32 dBm | 36,32 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.74373 GHz -32.17 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74956 GHz -45.12 dBm -32.1% dB
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LTE Band 66 / 20MHz
Lowest Channel / QPSK Lowest Channel / 16QAM

trum ectr
Ref Level 0,00 dBm  Offset 5.40 dg Mode Auto Sweep Ref Lavel 000 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk AR Limit (Lnnrx
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el P
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-80 der -80 dem
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | | Power Abs | ALimit
30,000 MHz 1,000 © 1,000 MHz 906.68416 MHz | -53,28 dbm —40,26 dB 30,000 MHz | 1,000 GHz | 1.000 MHz | -53.08 dBm -40,0% db
1.000 GHz 1.700 GHz | 1.000 MHz 1.69353 GHz | -46.08 dBm -33,08 dB 1.000 GHz 1,700 GHz | 1.000 MHz i SHz | -45.57 dBm -32,57 dB
1.790 GHz | 3.000 GHz 1.000 MHz | 2.09598 GHz -52,68 dBm | -30,68 4B 1.790 GHz | 3,000 GHz 1.000 MHz | 98004 GHz -52.57 dBm | -30.57 di
3.000 GHz 2.000 GHz | 1.000 MHz -47,27 dBm -34.27 dB 3.000 GHz 2,000 GHz | 1.000 MHz 5.B8993 GHz | -47.74 dBm -34.74 dB
9.000 GHz 13.000 GHz 1.000 MHz | -43.21 dBm | -36.21 4B 9.000 GHz | 13.000 GHz 1.000 MHz | 70279 GHz -48.14 dBm | -36.14 dB
13.000 GHz 18:000 GHz 1.000 MHz -45.22 dBm -32.22 dB 13,000 GHz 18.000 GHz 1.000 MHz 15.73956 GHz -45.15 dBm -32.15 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952704B

LTE Band 66 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

(=)

Ref Level 0,00 dBm Offset 5.40d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.40 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjherk 5 Limit {
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20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 981.82152 MHz | -53,13 dBm —40,13 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | BO1:65667 MHz -53.33 dBm -40,33 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.69983 GHz | -51.98 dBm -38,98 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.59983 GHz | dém -37.90 d8
1 3,000 GHz 1.000 MHz | -52,63 dBm -30,63 dR 1.790 GHz | 1.000 MHz | ? 3 dém | -38.83 d&
3.000 GHz 9.000.GHz | 1.000 MHz -47.50 dBm -34.50 dB 3.000 GHz 1.000 MHz 6.87593 GHz | dBm -34 di
9.000 | 13.000 GHz 1.000 MHz | .23 dim. | ~36.23 dB 9.000 GHz | £ Hz | 1.000 MHz | 12.65029 GHz -43.16 dBm | ~36.16 dB |
13.000 GHz 18.000 GHz 1.000 MHz -45.31 dBn -32.31 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75706 GHz -45.43 dBm -32.43 dB
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Ref Level 0,00 dém  Offsat 5.40 dg Mode Auto Sweep Ref Lavel 000 dém Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an
-10 MRR—HEURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS
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-20 dB -20 dBm
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a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Freguency Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 959.52274 MHz | -53.24 dBm 40,24 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | B92:62612 MHz -53.33 dBm -40,33 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.67814 GHz -54.02 dBm -41,02 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65365 GHz | -53.87 dém -40,87 B
GHz | 3,000 GHz 1.000 MHz | 06 GHz ~45,94 dBm 14 B 1.790 GHz | 3.000 G 1.000 MHz | -4345 dBm | -30.45 di
3.000 GHz 9.000.GHz | 1.000 MHz | -45.95 dBm -32.95 dB 3.000 GHz ©.000 GHz 1.000 MHz | -44.85 dBm -31.85 dB
9.000 | 13.000 GHz 1.000 MHz | 12.70179 GHz | 9.24 dBm. ~36.24 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.68829 GHz 43.23 dim | ~36.23 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.75581 GHz -45.48 dBm -32.48 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73456 GHz -45.30 dBm -32.30 dB
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=amanas. FCC RF Test Report Report No. : FG952704B

LTE Band 66 / 1.4AMHz

Lowest Channel / 64QAM Middle Channel / 64QAM
Ref Level dBm  Offsat 5.40 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.40 B Mode Auto Swaep
SGL Count 100/100 SGL Count 100/109
@1 AvgPwr @1 AvgPwr
Limit (heck Limit Fheck
o PURIOUS LINE ABS _10 AgRR—ERURIOUS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 da| -20 dBrm
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PR} - . || BT + poev_ 1 -
60 B
-70 dB 70 dBrn
20 der -80 dBm
-90 der -9 derm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1,000 MHz 906.68416 MHz | .97 dm -33,97 dB 30,000 MHz | 1,000 GHz | 1.000 MHz 909.10785 MHz -53.27 dBm -40,27 db
1.000 GHz | 1.000 MHz 1.69948 GHz | dBfmn -40,82 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65960 GHz | -53.93 dBm -40,93 d8
1.790 GHz 3.000 GHz 1.000 MHz | 2.00496 GHz dRm -309,35 4B 1.790 GHz 3,000 GHz 1.000 MHz | 2.09300 GHz -52.78 dBm | -30.78 di
3.000 GHz 2.000 GHz | 1.000 MHz 6.88943 GHz | dBm -34.71 dB 3.000 GHz 2,000 GHz | 1.000 MHz 6.85143 GHz | dBm -34.56 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12.72328 GHz | dBm -36.17 4B 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.65879 GHz dBm -35.17 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.7441E GHz dBm -32.38 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.71707 GHz -45 16 dBm -32.16 dB
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Highest Channel / 64QAM
trum
Ref Level 0,00 dBm  Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 MHz 2 5 dBm —40,26 dB
1.000 GHz 1.000 MHz -54.01 dBm -41,01 dB
1.790 GHz i 1.000 MHz 26 dBm -309,86 4B
GHz 2.000 GHz | 1.000 MHz -46.96 dBm -33.96 dB
GHz 13.000 GHz 1.000 MHz | -43.17 dBm | ~36.17 4B
13.000 GHz 18.000 GHz 1.000 MHz . -45.41 dBm -32.41 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952704B

LTE Band 66 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 540 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.40 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi 40 dBm
e, < 50 dBm U Y - poner? e
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz BE1.96152 MHz | -53,19 dBm 40,19 dB 30,000 MHz | 1.000 GHz | 1.000 MHz B77.59870 MHz -53.25 dBm -40,25 dB
1.000 GHz | 1.000 MHz 1.69983 GHz | 53.87 dBm -40,87 dB 1.000 GHz 1,700 GHz | 1.000 MHz .656#5 GH2 | -53.79 dém
1.790 GHz 3,000 GHz 1.000 MHz | -52,54 dBm -30,54 R 1.790 GHz 3.000 GHz 1.000 MHz | 2.06230 GHz -52,67 dBm |
3.000 GHz 9.000.GHz | 1.000 MHz -47.55 dBm -34.55 dB 3.000 GHz 9.000 GHz | 1.000 MHz 5.88693 GHz | -47.69 dBm -34.69 dB
9.000 GHz 13.000 GHz 1.000 MHz | dem | ~36.32 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.68779 GHz 43.34 dBm | ~36.34 dB |
13.000 GHz 18.000 GHz 1.000 MHz -45.28 dBm -32.28 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.71873 GHz -45.54 dBm -32.54 dB
{ i | L )i [ i
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Highest Channel / 64QAM

Ref Level 0,00 dém  Offsat 5.40 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
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-30 dB
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S 1 —
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60 dB
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | | ALimit
30,000 Mz 1.600 MHz 91540360 MHz | —40,27 d
1.000 GHz 1.000 MHz 1.68408 GHz | -40,53 dB
1.790 GHz i 1.000 MHz | 2.00456 GHz 30,68 R
GHz 2,000 GHz | 1.000 MHz 3.55470 GHz | -32.98 dB
GHz 13.000 GHz 1.000 MHz | 12.71679 GHz |
13.000 GHz 18.000 GHz 1.000 MHz 15.7391E GHz
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952704B

LTE Band 66 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 540 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.40 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
104 PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
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40 dai -40 dBm
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e
60 de -50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 925.58971 MHz | -53,12 dBm 40,12 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 986.18441 MHz -53.14 dBm -40,14 dB
1.000 GHz | 1.000 MHz 1.69738 GHz | 53.86 dBm -40,86 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.64140 GHz | -53.99 dém
1.790 GHz 3,000 GHz 1.000 MHz | -52,48 dBm -30,48 R 1.790 GHz 3.000 GHz 1.000 MHz | 2.08730 GHz -52,60 dBm | -30.50 d&
3.000 GHz 9.000.GHz | 1.000 MHz | -47.39 dBm -34.39 dB 3.000 GHz 9.000 GHz | 1.000 MHz 6.87593 GHz | -47.50 dBm -34.50 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12.68529 GHz | -43.22 dim ~36.22 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.64879 GHz -43.19 dBém | ~36:19 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73998 GHz -45.27 dBm -32.27 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72331 GHz -45.26 dBm -32.26 dB
r i (| L i L -
Date. 25 JUN 2019 024421 Date 25 JUN 2019 02:48:46
trum
Ref Level 0,00 dém  Offset 540 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 dB
40 dBi
o .
50 dBm—, . PO ) e St
Jr——
60 dB
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz 98763868 MHz | -53.33 dBm —40,33 dB
1.000 GHz 1.000 MHz 1.62496 GHz | -53.93 dBm -40,53 dB
1.790 GHz i 1.000 MHz | 2.98770 GHz -52,78 dBm -30,78 R
GHz 9.000.GHz | 1.000 MHz 6.87243 GHz | -47.35 dBm -34.35 dB
GHz 13.000 GHz 1.000 MHz | 12.65579 GHz | -43.15 dBm ~36.15 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73456 GHz -45.24 dBm -32.24 dB
L i QNN e

Date. 25.JUN 2019 02:52:27
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952704B

LTE Band 66 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 540 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.40 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
40 dBi 40 dBm
. -
C > — -50 dBm el == St
- ——
-50 de
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 925.10495 MHz | -53,19 dBm 40,19 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 924.62012 MHz -53,16 dBm -40,16-d&
1.000 GHz | 1.000 MHz 1.69318 GHz | dBm 1.000 GHz 1,700 GHz | 1.000 MHz 1.66089 GHz | -53.93 dém -40,63 dB
1.790 GHz 3,000 GHz 1.000 MHz | 2.05512 GHz -52,62 dBm -30,62 R 1.790 GHz 3.000 GHz 1.000 MHz | 2.08569 GHz -52 45 dBm | -30. 46 di
3.000 GHz 9.000.GHz | 1.000 MHz 5.86843 GHz | -47.38 dBm -34.38 dB 3.000 GHz 9.000 GHz | 1.000 MHz 5.85643 GHz | -47.57 dBm -34.57 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12.71479 GHz | -43.23 dBm ~36.23 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.68079 GHz -43.28 dBm | ~36.28 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.72790 GHz -45.16 dBm -32.16 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75040 GHz -45.17 dBm -32.17 dB
r i (| L i L -

Date. 25 JUN 2019 03.00:51

Date 25 JUN 2019 03:05:56

Highest Channel / 64QAM

Ref Level 0,00 dém  Offsat 5.40 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da
50 dbr . Y
- JRP—— - =g
60
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 964.37031 MHz | 5 dBm —40,16 dB
1.000 GHz 1.000 MHz 1.49553 GHz | dBm -41,12 dB
1.790 GHz i 1.000 MHz | 2.00214 GHz dBm | -30,74 R
GHz 2,000 GHz | 1.000 MHz 6.86993 GHz | g dBm -34.60 dB
GHz 13.000 GHz 1.000 MHz | 12.68429 GHz | dBm | ~36.28 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.71832 GHz 2 dBm -32.38 dB
[ i T e

Date. 25.JUN2019 03:12.30

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952704B

LTE Band 66 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 540 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.40 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi 40 dBm
il - o ||| 50 dBm . i =
el S
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 920.74213 MHz | -5 40,24 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 922.19640 MHz -53.04 dBm -40,04 d&
1.000 GHz | 1.000 MHz 1.69773 GHz | -33,68 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69283 GHz | -53.74 dém -40,74 dB
1.790 GHz 3,000 GHz 1.000 MHz | 2.98351 GHz -30,68 R 1.790 GHz 3.000 GHz 1.000 MHz | 2.00375 GHz -52,86 dBm | -38.86 di
3.000 GHz 9.000.GHz | 1.000 MHz 5.86893 GHz | 3 -34.47 dB 3.000 GHz 9.000 GHz | 1.000 MHz 6.659244 GHz | -47.59 dBm -34.59 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12.67329 GHz | -43.34 dBm ~36.34 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.68879 GHz -48.86 dBm | ~35.86 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.74665 GHz -45.00 dBm -32.0% dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73956 GHz -45.08 dBm -32.08 dB
r i (| L i L -

Date 25 JUN 2019 03:16:06

Date. 25 JUN 2019 03:21:13

Highest Channel / 64QAM

Ref Level 0,00 dém  Offsat 5.40 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da
50 dbr hi e
- | I—— =
60
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency |
30,000 Mz 1.600 MHz B75.17491 MHz |
1.000 GHz 1.000 MHz 1.67744 GHz | 7z
1.790 GHz i 1.000 MHz | 1.79 z -42,73 dBm -20.7
GHz 2,000 GHz | 1.000 MHz 3.53171 GHz | -+46.89 dBm -33.89 dB
GHz 13.000 GHz 1.000 MHz | 12.66329 GHz | -43.21 dBm ~36.21 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74456 GHz -45.46 dBm -32.45 dB
L i QNN e

Date. 25.JUN2019 03.27:22
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SPORTON LAB.

FCC RF Test Report Report No. : FG952704B

LTE Band 66 / 20MHz

Lowest Channel / 64QAM Middle Channel / 64QAM

Ref Lovel dem  Offset 540 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.40 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
-30d8 -30 dBrm
40 dBi 40 dBm
- " — o, -~
- T -50 dBm- - - e
it pnel 4
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 922.19640 MHz | -53,17 dBm —40,17 dB 30,000 MHz | 1.000 GHz | 1.000 MHz B85.35482 MHz -53.30 dBm -40,30 d&
1.000 GHz | 1.000 MHz 1.69353 GHz | 83 dém -36,83 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69983 GHz | -53.18 dBm -40,18 dB
1.790 GHz 3,000 GHz 1.000 MHz | 2.08044 -52,70 dBm -30,79 R 1.790 GHz 3.000 GHz 1.000 MHz | 2.00133 GHz -52,80 dBm | -38.80 d&
3.000 GHz 9.000.GHz | 1.000 MHz 6.88493 G -47.70 dBm -34.70 dB 3.000 GHz 9.000 GHz | 1.000 MHz 6.99792 GHz | -47.70 dBm -34.70 d&
9.000 GHz 13.000 GHz 1.000 MHz | -43.38 dBm ~36.39 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.67979 GHz 43,16 dBm | ~36.16 dB |
13.000 GHz 18.000 GHz 1.000 MHz -45.14 dBm -32.14 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75373 GHz -45.31 dBm -32.31 dB
r i (| L i L -

Date. 25 JUN 2019 03:31:02

Date. 25 JUN 2019 03:38:07

Highest Channel / 64QAM

Ref Level 0,00 dém  Offsat 5.40 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da
S5 de ’ ot et
5 — ~r Moo
60 dB
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit
30,000 Mz 1.600 MHz 204.26037 MHz | -53.15 dBm —40,15 dB
1.000 GHz 1.000 MHz 1.67839 GHz | -53.93 dBm -40,83 dB
1.790 GHz i 1.000 MHz | 1.79706 GHz -46,26 dBm -33,26 R
GHz 2,000 GHz | 1.000 MHz 221 GHz | -46.85 dBm -33.85 dB
GHz 13.000 GHz 1.000 MHz | 12.69679 GHz | ~36.11 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73523 GHz -32.29 dB
]

{ i

Date. 25.JUN2019 03.47.18
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wamanas. FCC RF Test Report

Report No. : FG952704B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0004
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0022

-10 Normal Voltage 0.0025 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0022

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : 2AJOTTA-1178

Page Number

Report Issued Date : Jul. 25, 2019

Report Version

1 A353 of A359

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




wamanas. FCC RF Test Report

Report No. : FG952704B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0028
40 Normal Voltage 0.0019
30 Normal Voltage 0.0033
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0022

-10 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0022
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0043
20 Normal Voltage 0.0000
20 Battery End Point 0.0014

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1178

Page Number

Report Version
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wamanas. FCC RF Test Report

Report No. : FG952704B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0028
30 Normal Voltage 0.0040
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0066
0 Normal Voltage 0.0049
-10 Normal Voltage 0.0041 PASS
-20 Normal Voltage 0.0033
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0041
20 Normal Voltage 0.0000
20 Battery End Point 0.0022
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1178

Page Number

Report Version

: A355 of A359
Report Issued Date : Jul. 25, 2019

Report Template No.: BU5-FGLTE Version 2.0




wamanas. FCC RF Test Report

Report No. : FG952704B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0017
30 Normal Voltage 0.0050
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0057
0 Normal Voltage 0.0059

-10 Normal Voltage 0.0051 PASS
-20 Normal Voltage 0.0022
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0060
20 Normal Voltage 0.0000
20 Battery End Point 0.0011

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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wamanas. FCC RF Test Report

Report No. : FG952704B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0023
30 Normal Voltage 0.0085
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0102
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0073
-30 Normal Voltage 0.0066
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Battery End Point 0.0106

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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wamanas. FCC RF Test Report

Report No. : FG952704B

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0041
40 Normal Voltage 0.0035
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0040

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0043
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0036
20 Normal Voltage 0.0000
20 Battery End Point 0.0026

Note:

1. Normal Voltage =3.8V. ; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.4V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
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wamanas. FCC RF Test Report

Report No. : FG952704B

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0018
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0023

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0031
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0020
20 Normal Voltage 0.0000
20 Battery End Point 0.0025

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1178

Page Number

Report Version

: A359 of A359
Report Issued Date : Jul. 25, 2019

Report Template No.: BU5-FGLTE Version 2.0




=amanas. FCC RF Test Report Report No. : FG952704B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 20MHz / QPSK

. Over S.G. TX Cable | TX Antenna .
Channel Fr(e,(\q/ltezn)cy (5:;:) (Ialénr:) Limit Power loss Gain POI?S/Z\ZM”
(dB) (dBm) (dB) (dBi)
3702 -58.16 -13 -45.16 -70.42 2.641 14.90 H
5553 -57.33 -13 -44.33 -69.19 2.94 14.80 H
Lowest 7404 -52.41 -13 -39.41 -62.18 3.39 13.16 H
3702 -57.33 -13 -44.33 -69.59 2.64 14.90 \%
5553 -57.66 -13 -44.66 -69.52 2.94 14.80 \%
7404 -51.85 -13 -38.85 -61.62 3.39 13.16 \%
3741 -59.41 -13 -46.41 -71.67 2.641 14.90 H
5613 -52.09 -13 -39.09 -63.95 2.94 14.80 H
Middle 7488 -51.99 -13 -38.99 -61.76 3.39 13.16 H
3741 -58.83 -13 -45.83 -71.09 2.64 14.90 \%
5613 -50.51 -13 -37.51 -62.37 2.94 14.80 \%
7488 -51.53 -13 -38.53 -61.30 3.39 13.16 \%
3783 -58.09 -13 -45.09 -70.35 2.641 14.90 H
5673 -56.50 -13 -43.50 -68.36 2.94 14.80 H
Highest 7560 -51.90 -13 -38.90 -61.67 3.39 13.16 H
3783 -59.12 -13 -46.12 -71.38 2.64 14.90 \%
5673 -56.29 -13 -43.29 -68.15 2.94 14.80 \%
7560 -51.82 -13 -38.82 -61.59 3.39 13.16 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Kunshan) Inc. Page Number : B1 of B7
TEL : +86-512-57900158 Report Issued Date : Jul. 25, 2019
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=amanas. FCC RF Test Report Report No. : FG952704B

LTE Band 4/ 20MHz / QPSK

. Over S.G. TX Cable |TX Antenna .
Channel Fr(e,(\q/ltezn)cy (5:;:) (Ialénr:) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
3423 -58.15 -13 -45.15 -68.89 2.604 13.34 H
5133 -58.43 -13 -45.43 -68.94 3.011 13.52 H
Lowest 6840 -55.00 -13 -42.00 -65.20 3.271 13.47 H
3423 -56.85 -13 -43.85 -67.59 2.604 13.34 \%
5133 -58.08 -13 -45.08 -68.59 3.011 13.52 \%
6840 -54.81 -13 -41.81 -65.01 3.271 13.47 \%
3447 -57.95 -13 -44.95 -68.69 2.604 13.34 H
5172 -58.46 -13 -45.46 -68.97 3.011 13.52 H
Middle 6900 -54.61 -13 -41.61 -64.81 3.271 13.47 H
3447 -54.78 -13 -41.78 -65.52 2.604 13.34 \%
5172 -58.90 -13 -45.90 -69.41 3.011 13.52 \Y
6900 -54.10 -13 -41.10 -64.30 3.271 13.47 \Y
3471 -60.46 -13 -47.46 -71.20 2.604 13.34 H
5208 -58.53 -13 -45.53 -69.04 3.011 13.52 H
Highest 6948 -54.04 -13 -41.04 -64.24 3.271 13.47 H
3471 -58.97 -13 -45.97 -69.71 2.604 13.34 \%
5208 -58.76 -13 -45.76 -69.27 3.011 13.52 \Y
6948 -53.31 -13 -40.31 -63.51 3.271 13.47 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Kunshan) Inc. Page Number : B2 of B7
TEL : +86-512-57900158 Report Issued Date : Jul. 25, 2019
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=amanas. FCC RF Test Report Report No. : FG952704B

LTE Band 5/ 10MHz / QPSK

. Over S.G. TX Cable | TX Antenna .
Channel Fr(e,(\q/ltezn)cy (('jEBRnP1 ) (Ialénr:) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
1650 -68.87 -13 -55.87 -75.84 1.58 10.70 H
2474 -63.40 -13 -50.40 -71.65 2.102 12.50 H
Lowest 3300 -64.29 -13 -51.29 -73.18 2.856 13.90 H
1650 -68.77 -13 -55.77 -75.74 1.58 10.70 \%
2474 -64.19 -13 -51.19 -72.44 2.10 12.50 \%
3300 -64.16 -13 -51.16 -73.05 2.86 13.90 V
1664 -68.50 -13 -55.50 -75.47 1.58 10.70 H
2496 -62.04 -13 -49.04 -70.29 2.102 12.50 H
Middle 3330 -64.40 -13 -51.40 -73.29 2.856 13.90 H
1664 -68.83 -13 -55.83 -75.80 1.58 10.70 \%
2496 -63.37 -13 -50.37 -71.62 2.10 12.50 \Y
3330 -64.16 -13 -51.16 -73.05 2.86 13.90 \%
1680 -69.12 -13 -56.12 -76.09 1.58 10.70 H
2518 -61.74 -13 -48.74 -69.99 2.102 12.50 H
Highest 3360 -64.60 -13 -51.60 -73.49 2.856 13.90 H
1680 -69.09 -13 -56.09 -76.06 1.58 10.70 \%
2518 -62.90 -13 -49.90 -71.15 2.10 12.50 \Y
3360 -64.50 -13 -51.50 -73.39 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=amanas. FCC RF Test Report Report No. : FG952704B

LTE Band 7 / 20MHz / QPSK

. Over S.G. TX Cable |TX Antenna .
Channel Fr(e,(\q/ltezn)cy (5:;:) (Ialénr:) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
5004 -67.44 -25 -42.44 -77.65 3.03 13.24 H
7504 -60.59 -25 -35.59 -70.04 3.56 13.01 H
Lowest 10000 -56.98 -25 -31.98 -66.50 3.92 13.44 H
5004 -65.80 -25 -40.80 -76.01 3.03 13.24 \%
7504 -59.32 -25 -34.32 -68.77 3.56 13.01 V
10000 -58.64 -25 -33.64 -68.16 3.92 13.44 \%
5052 -66.94 -25 -41.94 -77.15 3.03 13.24 H
7580 -60.83 -25 -35.83 -70.28 3.56 13.01 H
Middle 10100 -57.37 -25 -32.37 -66.89 3.92 13.44 H
5052 -65.67 -25 -40.67 -75.88 3.03 13.24 \%
7580 -56.91 -25 -31.91 -66.36 3.56 13.01 \%
10100 -58.13 -25 -33.13 -67.65 3.92 13.44 \Y
5104 -66.03 -25 -41.03 -76.24 3.03 13.24 H
7652 -61.16 -25 -36.16 -70.61 3.56 13.01 H
Highest 10200 -58.30 -25 -33.30 -67.82 3.92 13.44 H
5104 -66.32 -25 -41.32 -76.53 3.03 13.24 \%
7652 -61.41 -25 -36.41 -70.86 3.56 13.01 \%
10200 -58.59 -25 -33.59 -68.11 3.92 13.44 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=amanas. FCC RF Test Report Report No. : FG952704B

LTE Band 12/ 10MHz / QPSK

. Over S.G. TX Cable |TX Antenna .
Channel Fr(e,(\q/ltezn)cy (('jEBRnP1 ) (Ialénr:) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
1400 -68.29 -13 -55.29 -75.26 1.58 10.70 H
2098 -67.15 -13 -54.15 -75.40 2.102 12.50 H
2798 -65.11 -13 -52.11 -74.00 2.856 13.90 H
Lowest 3498 -63.93 -13 -50.93 -72.39 2.689 13.30 H
1400 -69.04 -13 -56.04 -76.01 1.58 10.70 \%
2098 -67.27 -13 -54.27 -75.52 2.10 12.50 \%
2798 -65.08 -13 -52.08 -73.97 2.86 13.90 \%
3498 -64.46 -13 -51.46 -72.92 2.69 13.30 \%
1406 -68.18 -13 -55.18 -75.15 1.58 10.70 H
2110 -53.40 -13 -40.40 -61.65 2.102 12.50 H
2812 -64.35 -13 -51.35 -73.24 2.856 13.90 H
Middle 3516 -63.33 -13 -50.33 -71.79 2.689 13.30 H
1406 -67.76 -13 -54.76 -74.73 1.58 10.70 \%
2110 -55.69 -13 -42.69 -63.94 2.10 12.50 \%
2812 -64.40 -13 -51.40 -73.29 2.86 13.90 \%
3516 -64.27 -13 -51.27 -72.73 2.69 13.30 \Y
1414 -68.80 -13 -55.80 -75.77 1.58 10.70 H
2120 -67.98 -13 -54.98 -76.23 2.102 12.50 H
2826 -64.30 -13 -51.30 -73.19 2.856 13.90 H
Highest 3534 -63.99 -13 -50.99 -72.45 2.689 13.30 H
1414 -69.25 -13 -56.25 -76.22 1.58 10.70 \Y
2120 -68.22 -13 -55.22 -76.47 2.10 12.50 \Y
2826 -64.35 -13 -51.35 -73.24 2.86 13.90 \%
3534 -64.26 -13 -51.26 -72.72 2.69 13.30 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=amanas. FCC RF Test Report Report No. : FG952704B

LTE Band 13 /5MHz / QPSK

. Over S.G. TX Cable | TX Antenna .
Channel Fr(e,(\q/ltezn)cy (EBRnP1 ) (Ialénr:) Limit Power loss Gain POI'Z:/Z\Z“O”
(dB) (dBm) (dB) (dBi)
1554 -62.59 -13 -49.59 -65.22 1.09 5.87 H
2332 -62.04 -13 -49.04 -64.44 1.37 5.92 H
Lowest 3108 -63.99 -13 -50.99 -67.88 1.64 7.68 H
1554 -65.93 -13 -52.93 -68.56 1.09 5.87 V
2332 -64.49 -13 -51.49 -66.89 1.37 5.92 V
3108 -63.98 -13 -50.98 -67.87 1.64 7.68 V
1560 -63.74 -42.15 -21.59 -66.37 1.09 5.87 H
2339.52 -63.74 -13 -50.74 -66.14 1.37 5.92 H
Middle 3120 -64.48 -13 -51.48 -68.37 1.64 7.68 H
1560 -66.31 -42.15 -24.16 -68.94 1.09 5.87 V
2339.52 -65.00 -13 -52.00 -67.40 1.37 5.92 \%
3120 -64.67 -13 -51.67 -68.56 1.64 7.68 \%
1564 -64.25 -42.15 -22.10 -66.88 1.09 5.87 H
2348 -62.66 -13 -49.66 -65.06 1.37 5.92 H
Highest 3132 -64.43 -13 -51.43 -68.32 1.64 7.68 H
1564 -66.74 -42.15 -24.59 -69.37 1.09 5.87 V
2347.02 -65.00 -13 -52.00 -67.40 1.37 5.92 \%
3132 -64.02 -13 -51.02 -67.91 1.64 7.68 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 10MHz / QPSK
. Over S.G. TX Cable |TX Antenna .
Channel Fr(e'(\q/luHezn)cy ((IjEBRrI: ) (:Iénr:) Limit Power loss Gain Po'?:f\jl)tlon
(dB) (dBm) (dB) (dBi)
1556 -62.46 -13 -49.46 -65.09 1.09 5.87 H
2332 -46.79 -13 -33.79 -49.19 1.37 5.92 H
Middle 3108 -63.59 -13 -50.59 -67.48 1.64 7.68 H
1556 -65.15 -13 -52.15 -67.78 1.09 5.87 \%
2332 -53.08 -13 -40.08 -55.48 1.37 5.92 \%
3108 -64.01 -13 -51.01 -67.90 1.64 7.68 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=amanas. FCC RF Test Report Report No. : FG952704B

LTE Band 66 / 20MHz / QPSK

. Over S.G. TX Cable |TX Antenna .
Channel Fr(e,(\q/ltezn)cy (5:;:) (Ialénr:) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
3423 -62.55 -13 -49.55 -73.29 2.604 13.34 H
5133 -54.50 -13 -41.50 -65.01 3.011 13.52 H
Lowest 6840 -55.57 -13 -42.57 -65.77 3.271 13.47 H
3423 -62.24 -13 -49.24 -72.98 2.604 13.34 \%
5133 -53.13 -13 -40.13 -63.64 3.011 13.52 \%
6840 -55.34 -13 -42.34 -65.54 3.271 13.47 \%
3471 -63.36 -13 -50.36 -74.10 2.604 13.34 H
5208 -56.40 -13 -43.40 -66.91 3.011 13.52 H
Middle 6948 -54.51 -13 -41.51 -64.71 3.271 13.47 H
3471 -63.31 -13 -50.31 -74.05 2.604 13.34 \%
5208 -55.71 -13 -42.71 -66.22 3.011 13.52 \Y
6948 -53.96 -13 -40.96 -64.16 3.271 13.47 \Y
3522 -62.48 -13 -49.48 -73.22 2.604 13.34 H
5283 -56.39 -13 -43.39 -66.90 3.011 13.52 H
Highest 7044 -52.88 -13 -39.88 -63.08 3.271 13.47 H
3522 -62.84 -13 -49.84 -73.58 2.604 13.34 \%
5283 -56.07 -13 -43.07 -66.58 3.011 13.52 \%
7044 -52.92 -13 -39.92 -63.12 3.271 13.47 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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